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ANB / ANBCC

Welorruc PnocEDURE QunurrcATrolu RecoRo
QUALIFICAZTON E PROCEDU RA DI SALDATURA

Certificate No./ Certificato No. GDoo53 / Lr

THE ITATIAN INSTITUTE OF WELDING CERTIFIES THAT /
L'ISTITUTO ITALIANO DELLA SALDATURA CERTIFICA CHE

the procedure COMERI COSTR.MECCANICHE No.CO OSlLt Rev. O

rs QUALTFTED ACCORDTNG TO / E' QUALIFICATA IN ACCORDO A

AWS D1.1/D1.tM (2O1O)

REMARKS / NOTE
Annexes No.1O
This PQR has been issued supported by mechanical tests related to the
previous PQR No.GDOO4Í3lOT heading "CO.ME.RI." actually converted
in '' COMERI COSTRUZIONI MECCANICHE SRL'

ISSUE DATE /
DATA DI EMISSIONE os loelaoLL

SGQ no O21A PRS no O2lC
PRD no O21B SGA no O33D

Membro degli Accordi di Mutuo Riconoscimento EA, IAF e ILAC
Signatory of EA, IAF and ILAC Mutual Recognition Agreement

Il presente certificato è soggetto al rispetto delle condizioni stabilite nel Regolamento IIS CERT QAS O23 R.
This certificate complies with the terms established by IIS CERT regulations QAS 023 R.

IIS CERT Srl Lungobisagno Istria 29 R - 16141 GENOVA - www.iiscert.it
Corporate Governance Istituto Italiano della Saldatura

CERTIFICATION AREA CSP
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Welding Process(es)
Type(s )

a) GMAW-S
a) Semiautomatic

b) GMAW
b) Semiautomatic

c)
c)

//S.CfBIsnr

qsò

BASE METAL
Gr. No

Spec.Type - Grade
o Spec.Type &

Grade
Base metal (mm)
Pipe dia. (mm)

Other

NA to NA

N 10210-2 - S355l2Hx

EN 10210-2 - S355l2Hx

roove B Fillet NA
roove 130 illet NA

xx similar to ASTM A 516 Grade 70 Group II and similar to the
steels pertaining Steel Type 6 Table 4.6,1(B) AS/NSZ
1554. 1 :2000;

FILLER METAL
Spec. No. (SFA)

AWS No. (Class)

F- No.

Size of filler metal

F. M . Trade Na me

Manufacturer

h k ra nge Groove :

Thk range Fillet:

Flux Trade Name

Manufacturer

Electr. - Flux(Class)

Other

WS A5.18 WS A5.18

R70S-6 ERTOS-6

N EFIL IN EFIL

POSITIONS
Position(s) of groove
Weld ing Prog ression

osition(s) of fillet
up Ooo*nO*o

PREHEAT
Preheat Temp.
Interpass Temp.
reheat maintenance

POSTWELD HEAT TREATMENT

emp. Range (oC) Time Range (h)

Heat rate ("C/h) Cool rate ("C/h)

ther NON E

IIS lob N. C00000825

JOINT DESIGN
Joint Design
Backi ng

WELDING PROCEDURE SPECIFICATION
WPS

AWSD 1, 1

FOR TEST COUPON ONL

wPs-N. cO 05/11
Date a5/0912afi
Supp. PQR-N. GD0053/ 11

REv 0

a=60'; t=8mm ;g=2,5mfiì,9= 1,Smm;d= 1 30mmoD

UtEr"5 
eroove weld

Plasma
Sh ield . )
Shield. )

railing
Backi ng

AS for OFW
Other

E LECTRICAL CHARACTE RISTICS
a)

Current
Polarity

Mode of Met. Transf. for GMAW Short & Spray Arc
NA

SEE AM P.VALU E

ungst. Electr. Type & Size
Electr. wire feed speed range

her NON E

CHNIQUE
String or Weave Bead

Orifice or Gas Cup Size (mm)
Initial & Interpass Clean.
Method of Back Gouging

tact Tube to Work Dist.

Oscillation

Multiple/Single Pass per Side O rrttipte O singre O 
",oultiple/Single Electrodes O rrttipte O singre O *o

lectrode spacing: longitudinal NA lateral NA angle NA
Cr NON E

Percent Composition
Gas(es)

Flow Rate
(Umin

B0o/oAr -2Ao/o COz

String & Weave

BRUSHING AND GRINDING

Ampl.- - Freq.

Welding
Process

Filler metal Current Volt Range

lE 2E

Travel Speed
Ra nge

(mm/min)
AWS.CIaSS.

or Trade Name
Size (mm)
lE 2E

Type & polarity
lE 2E

Amp. Range
lE 2E

ERTOS-6 160+ 170 L7 +19 40+260
ERTOS-6 00+ 220 40+ 260

Manufacturer



IIS Job /Comm No C00000825
Sheet/Fog lio Ll2

PROCEDU RE QUALIFICATION
RECORD
PAR

PQR-N. cDoo5 3/Lt
wPS N. CO 0s/11

mpany Name COMERI COSTRUZIONI MECCANICHE Sru VIA FRIULI,B - 290T7
Date
Date

FTORENZUOLA D'ARDA (PC)roc. Qualification Record No. GD00s3/11
co 05/11

3UAs/20A7
sl09/zafi

llS-CtRisnr

elding Process(es) a) GMAW
a) Semiautomatic

b)
b)

c)
c)

pe(s )

oint Design single-Vee groove weld

a=60o; t=8mm ;g=2,Smfiìis= 1,Smm;d= 1 30mmOD

Welding
Process

Filler Metal
Size (mm)

1E 2E

Am père

1E 2E

Travel
Speed

mm/min

ASE METAL from to
r. No NA to Gr. No. NA
pec.Type - Grade EN 1AzLA-Z - S355l2Hx -

o Spec.Type &
rade EN 10210_2 _ S355J2H* _

hick. of Test
oupon (mm) B to B

iam. of Test
oupon (mm) 130 to tso

x Similar to ASTM A 516 Grade 70 Group II
her and similar to the steels pertalning steel Type

6 Table 4.6.1(B) AS/N SZ L554.1:2000;

POSTWELD HEAT TREATMENT
Temp. Range (.C) Time Range (h)
Heat rate ('Clh) Coot rate (oclh) --
Other

Percent Composition Flow Rate
Gas(es) (l/min

h ield. )
Sh ield . )
Tra iling
Backi ng

AS for OFW

B0o/oAr -20o/o COz

LER METAL a)
pec. No. (SFA)

WS No. (Class)

. M. Trade Na me

anufacturer

k range Groove:

k range Fillet:

ux Trade Name

anufacturer

lectr.-Flux(Class)

her NoN E

WS A5.18

ERTOS-6

E LECTRICAL C HARACTE RISTICS

Current
Polarity

ode of Met. Transf. for GMAW Short & Spray Arc
ungst. Electr. Type & Size NA

Electr. wire feed speed range sEE AMP.VALUE
her NON E

CHNIQUE
String or Weave Bead

Orifice or Gas Cup Size (mm)
Initial & Interpass Clean.
Method of Back Gouging
ontact Tube to Work Dist.

uscillatton Am pl. - - Freq .

Multiple/single Pass per side O rrrtipre O sinsre O *o
ultiple/single Electrodes O rrrtipre O sinsre O *o
lectrode spacing: longitudinal lateral angle

Er NON E

String & Weave

BRUSHING AND GRINDING
ition(s) of groove

elding Progression

osition(s) of fillet
up Ooo*nO*o

reheat Temp.
nterpass Temp.
reheat maintenance
her NON E



rrs JoDlLOmm N" LUUUUUU/) ì'neet/ rog tto
PROCE DU RE QUALIFICATION

RECORD
PAR

PQR-N. cD0053/11
WPs N. CO 03/07

#N
TENSILE TESTS

Specimen No.
Dimensions (mm Ult. Total

Load (kN)
Ult. Unit

Stress N/m m2
Type of Failu

Th ickness
RANSVERSE

UCTILE BASE METAL
RANSVERSE UCTILE BASE METAL

GUIDED BEND TESTS
Specimen No. Tvpe of bend Result

RANSVERSE 1BOO SATISFACTORY

RANSVERSE 1BOO SATISFACTORY

RANSVERSE lBOO SATISFACTORY

RANSVERSE 1BOO SATISFACTORY

LONGITUDINAL TENSION TEST
Laboratory test report Specimen No. Tensile strength (N/mm2) Yeld point (Nimm2) Elongation (%)

TOUGHNESS TESTS
Notch Locations Notch Type Impact Tests

Values / Average (Joule) 7o shear

Yes O ruo

Yes O ruo

FILLET WELD TESTS
Minum size for multiple pass
23

Maximum size for single pass
1)23

NON DESTRUCTIVE TESTS
ype of Test

est repoft No. LrTBt/C

SATISFACTORY

OTHER TESTS

pe of Test

est report No.

esult

elder's Name DONATI EUGENIO Stamp No. DE
elding Test conducted by CO.ME.RL _ FiORENZUOLA D,ARDA (pC)
boratory Test conducted by STMC - MOGLIANOV.(TV) Laboratory test report No. 11781/C

e, the undersigned, ceftify that the statements in this
quirements of section of AWSD I.I/D1.lM (2010).

record are correct and that the test welds were prepared, welded and tested in conformance with the

te Os/09/2O11

ItaliAn Institute of Welding
TION AREA CSP

(Stamp an Signature)

Test supervise

rleo (lianni

soctEr [l[|!!!llltl0]lEs,rt,
TTERSONATE



STUDIO TECNICO

Mario Cuzzolin s.r.l

LAB O RATO RI O/LABo RATo RY

Paginaleage: 1 dilot 4
RAPPORTO Dl PROVA No : 11781 I C
Iesf report n"

RICHIEDENTE : CO.ME.RI. srl
Customer

INDIRIZZO:
Address

OGGETTO :

Item

IDENTIFICAZIONE
ldentification

Qualifica procedimento secondo AWSD 1 .1

Sample 3

BOLLA DI ENTRATA
Bill of entry

Richiesta 178351113 DATA
Date

07,06,2007

IL PRESENTE RAPPORTO E'COSTITUITO
This report includes fhe following fesfs

Prova di Trazione/Ie nsile fesf
Prova di Pieg alBend fesf
Prova di Resilienzallmpact fesf
Prova di DurezzalHardness fesf
Prova di Frattu ralFracture fesf
Esame Macrog raficol M acro exam i n ation
Esame M icrog raficol M icro exa mi n atio n
Trattamenti Term icil H eat treatme nt
Controllo M .TlMagnetic particle examination
Controllo R .X.l Radiographic examination
Controllo L .P .lPenetrant examination
Controllo U .T I U \trasonic examination
Esame Visivo/ V i su al exa m i n ation

(* Prova non accreditata dal SINAL)
DATA DI ESECUZIONE DELLA/E PROVA/E
Iesf date

DAI SEGUENTI RESOCONTI DI PROVA

Vedi pag./see page
Vedi pag./see page
Vedi pag./see page
Vedi pag./see page
Vedi pag.lsee page
Vedi pag./see page
Vedi pag./see page
Vedi pag./see page
Vedi pag./see page
Vedi pag./see page
Vedi pag./see page
Vedi pag./see page
Vedi pag./see page

2da4
3di 4

4di4

*

15,06 ,2047

LA RIPRODUZIONE DEL PRESENTE RAPPORTO DEVE ESSERE AUTORIZZATA ESPLICITAMENTE DAL
RESPONSABILE DEL LABORATORIO E DAL SINAL - This report shall not be reproduced without the approval
of the responsible laboratory and S/NAL.
I RISULTATI CONTENUTI NEL PRESENTE RAPPORTO SI RIFERISCONO ESCLUSIVAMENTE AGLI
OGGETTIPROVATI-Thetestresu/fsrelateonlytotheitemfesfed n
CAMPIONAMENTO EFFETTUATO DAL CLIENTE - Sampling executed bV customer lltl

DATA DI EMISSIONE :

Emissio n date

15,06 ,2007

RESPO ILE LABORATORIO
Labora

Per.lnd. rio C olin

(o
o
(o
q
o
o
E(\
It
o
É.
C\
(>

o
o-
It
o
=

Sede Amm.va e Lab. : Via Marconi 2212 (ingresso carrabile in Via degli Alpini) - 31021 Mogliano V.to (TV) - p.i. :00775450265
Tel. 041 I 59.87.484 - Fax. 041 / 590.60.33 - http://www.stcuzzolin.it- E-MAIL : nicoladanesin@stcuzzolin.it (AQ)



STUDIO TECNICO

Marío Cuzzolín s.r.l

RAPPORTO DI PROVA

PROVA DI TRAZIONE

Tensile test

Cliente lCustomer :

CO.ME.Rl. srl
MaterialelMaterial :

S355J2H EN 1OE,IO

Commessa lJob :

2007 t0452

Data di provalTest date :

15,06 ,2007

Rappo rtol Report:

11781 r C

PaginalPage'.2 dilof 4

CON DIZION I D'ESAM E/rESr CON DITIoTvS

Norma di rif./Reference standard Criteri di accettabilità/Reference standard lstruzione di lavoro/lstruction of work

QW 462.1 (b) AWSD r.1 rL006#0 - rL006#1
Norma di taratura/ca libration Standard

UNI EN ISO 7500-l:2002
MACCHINE DI PROVA/TESilNG MAzHINE

Galdabini PM 50 matr. 32509 (014 Galdabini PM 20 matr.24394 Galdabini PM 60 matr. 29618 (03A)
Sca/a (KN) Classe

20 0,5

40 0,5

100 0,5

200 0,5

Sca/a (KN) C/asse
58,8 1

147 1

294 2

588 2

C/asse

Risultati delle prove I Test resu/ús

CARATTERISTIGH E MECCANICH E
M e ch a n i c a I c a ra chferisfics

Carico di
snervamento

Yield strength

Carico di
rottura

Tensile strength

Allungamento

Aelongation

Pos.
rottura
Failure
position

Valori nchiesti
Requirements

N/mm2 N/mm2
Direz.
prel.

direction

Numero
saggio

lV" fesf piece

Spessore
mm

Thickness

83250Sample 3

82995Sample 3

Annotazioni :

tVofes .

BM = Fuori saldatura (outof wetd); W = In saldatura (Wetd metat); H.A.Z. =Zona
termicamente alterata (Heat affected zone)',

Per il labo
For laborài

Safdatura
ARICATO

ò Cuzzolin
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RAPPORTO DI PROVA

PROVA DI PIEGA

Bend test

Cliente lCustomer :

CO.ME.Rl. srl
Materiale/uateriat :

S355J2H EN 1OzTQ

Commessa lloo :

2007 t0452

Data di provalrest date :

15,06 ,2007

Rappo rlol neport'.

11781 I C
Pag inalPage "" 3 O ilof 4

CON DIZION I D'ESAM EI rESr CON DITIO^JS

Norma di rif .lneference standard Criteri di accettabilitàlReference standard lstruzione di lavoro/ lstruction of work

QW a62.3 (a) AWSD 1.1 1L007#0 - 1L007#1

Norma di taratura/catibration Standard Tipo di provalType of test
UNI EN ISO 7500-1 i2002 Con punzonelwith a former

MACCHINE DI PROVNTCSTING MACHINE

Galdabini PM 20 matr. 24394
Scafa (KN) Classe

20 0,5

40 0,5

100 0,5

200 0,5

Galdabini PM 60 matr. 29618 (03
Scala (KN) Classe

58,8 1

147 1

294 2

588 2

Risultati delle prove / Iesf resurfs
Valori richiesti

Requirements

Allung.

Elengation

Pos. e angolo
d i rottu ra

Failure
position and angle

Diametro
mandrino

Diamete
of the former

Distanza
tra i rulli

Distance
bet. rollers

Numero
saggio

N'fesf piece

Spessore
mm

Thickness

SatisfactorvSample 3

SatisfactorvT. faceSample 3

SatisfactorvT. rootSarnple 3

SatisfactorySample 3

Annotazioni
Nofes;

Per il labo della Saldatura
INCARICATO

Per.lnd. Marib C uzzolin

t'rRfrftlto'tnspfcffi5

! Arleo)



STUDIO TECNICO

Mario Cuzzolin s.r.l

RAPPORTO DI PROVA

CONTROLLO RADIOG RAFICO

Rad iog raph ic exam i nation

Cliente/customer: Commessafuob: Data di provalr
CO.ME.RI. srl 200710452 13,06,2007 1'1781 t C
Materiale baselBase material : Tipotrype: Prcp.gilntolprep.joint: paginalpage: 4 abt 4
S355J2H EN 10210 Tallone disaldatura BW
OGGETTO/ trEM : Qualifica di procedimento secondo AWSD t .1
PROCEDI MENTO DI SALDATURA:

CON DIZION I D' ESAM E/resr cou Dtrrorvs
Norma di rif .lReference standard

ttffiEfff,î:lS2OUir/ASME V:2000 \LOO2#1
Condizioni superficiali/Su rface finish

Come saldato Molato f-l Trattamento termico n Lavorato di macc. tl
MACCHINE ED ATTREZZATURE DI PROVAhESI'NG MACHINE AND EQUPMENT

Caratt. sorqente Tecniche controllo Sviluppo radiografia autom.
Raggi : Raggi X

Tipo : MHF 200/D

Mac. Focale : 1,6 x 1,6

Modello : 021 190003

Sistema Pellicola : C3 KODAK MXl25

Formato cm : 48x10 n 24x10 ,Ef
Dist. Fuoco-film : mm

Schermi Pb . 0,03

sPSr xlDPS| tlD.P.D.|. n
PANOR E

Sviluppotempo:3 min

Fissaggiotempo:5min

Lavaggio T"/t : 28,3 / 0,5 min

Essiccatore : Aria calda

Lato: SorqentePenetrametro . ASTM E 747 Tipo : 1A 01

SCHEMA DI POSIZIONAMENTO DELLE PELLICOLE

S Sorgente di radiazione

F Pellicola

E

S Sorgente di radiazione

F Pellicola

K

ESITO DEL CONTROLLO I nesut ErAMINATIaN
Pellicola n' Thk / Diam. Punz / W.st SAMPLE Filo visibile Classe radiografica

Leinformazioniriportatene|sottostanteriquadrosonoesffi
SIMBOLI DEI DIFETTIISfiTaoLS oF IMPERFEITIaNS

UNI ISO 652011:1998
CRITERI DI ACCETTABILITA'/ REFERENIE STANDARD

ricche 100 Sovrametallo 502

ricche di cratere 1A4 Convessità eccessiva 503

orosità 2011 Eccesso penetrazione 504

ture 2012 Sgocciolamento 5041

2014 Slivellamento 507

sità localizzate 2013 Riempimento incompleto sl l
vità allungate 2015 Avvallamento S0g

arlr 2016 Insellamento vertice Sls
nclusioni solide 300 Incisione vertice s013
nclusioni di rame 3042 Traboccamento s06

ncanza difusione 401 Ripresa difettosa s1z

ncanza penetrazione 402 Colpo d,arco 601

one 5011 Spruzzo 602

ncisione Marginale 5012

SIMBOLI DEI GIU DIZII smeots oF WIsDoMs
: Accettabile : Non accettabile, ripàiare NT : Non accettabile,tagliare

lstituto ltalianR.def h Saldatura
L',t s P ETTO fi E\ r NCnn r cATo

(ciíhni frteo)Esecu torel operator

Per.lnd. Danesin N.
lspetto rèl hspector



vaM DEUTSCHLAND GmbH r.Aù1)

Werk Lriulheim
Schùtzenstrasse 124

D-45476 hîùlheim an der Ruhr

nffi;,
i,$'t&rs'

\..1.1t@y.7'

Vr\LLOUREC & MANNESlvf ANN TUtì[S

Vallourec Group

INSPECTION CERTI'FIC.ATE rAO2)

3,1 EN 1 0204:2004

No. : 12784Mu07 fAos)

Page: 3 i 3

Date: 14,04,2007
4

IMPACT TEST RESULTS

(Ds4)

OTHER TESTS ON PIPE

(AM, 806)

MARKING, IDENTIFICATION

(807.11

Heat

(c00.1)

Test Piece

(c41) (,u2,1'

Inrpactl

(c42.1)

lmpact2

(c42,11

lmpact3

(o13.3)

Mean

qcrn J J J J

mln

max

19.0 19.0 19.0 27.0

121 0.664 102 93,0 113 103

Test Condltions Test rate Result

HEAT TREATMENT HOT ROLLED

REQU I RETúENTS OF I IVIPACT

TEST REFER TO
STANDARD.S IZE S PEC IhI EN

APPEARANCE AND DIMENSIONS
(D01)

EACH PIPE/ TUBE SATISFACTORY

PAINT STENCILED ON ONE SIDE V&N'104 VALLOUREC & î\4ANI'IESMANN
HEAT-NO. S355J2H WA

(ZOti

The supplied products are in compliance rvith the requirements of the order

{A05, zo2, zosi

Date 14.04.2007

Valídated by In spection Represenlative

DEYMANN"0'0o*^*at^,"rt

#î (0208) 810-4650

,E
t=J (0208) 810-565s

@ DIETE R.DEYMAN N(OVMTU B ES, DE

Starnp

Ihi3 tèsircdsl íd €rtiÍstiqn €sp4ljvÉly may reilher be modilìed rc. sed fù otiEr p@dwts. Offenes ae rega.ded as fski6Éti@ dd@urents and trill be sbjtrt to qminal pGeqtion,

t Spett. CO,ME.RI SRL
Certificato emesso tl 2210512007
Dimensioni : 130 x 130 x B 182
Vs"Rif. 002

Fatt. n" 10055 del 22lA5l20OT
KG Pezzi: 1 Col atal5ntrata: 35962s|ffiSPA

Q UESTo D 0 CUME{T0 E RIPR 0D 0TT0 MEDIÀHIE UH sXS lTXlfA
C O$t TTTffiIZXATO ED E C O}TFORhtE AI.I'ORI6IHAIE.
ITIS D O CTI}fiMIT X5 REBRODUCM BV A C O}]ÍPUTERIUED 5Y5TN1Í

A}TD E COHFOR}Í TO TTIE ORIGIHAI. ,r)
F. zAryiltsBJNo Rcsponsabile della cJualiuW



V&M DEUTSCHLAND GmbH tAor)

Werk bliilheirn
Schútzenstrasse 124

D-45476 îl'Îútheim atr der Ruhr

.rídidùì,ì.,
./\--u l\-

.i,!'Z l,?\

fR}H\o,\-'at_47'rl>ì-- 
--Sf "\./-.J..ljtg!ì!-'

VALLOUREC & h{ANNESMANh' TUTIES

Vallourec Group

INSPECTION CERTIFICATE (A'oz1

3.1 EN 10204:2004

No. r 127841v1u07 (403)

Page:1 / 3

Date: 14.04,2007

(A08.1)

V&M-Order-No. 85865455

lRt€.2)

Suborder

(Afl6.1)

Gustorner

SICAM S,P.A,

VIA MARZIANA, 21

t-27020 PARONA-LOMELLI NA (PAVIA)

(A07.2)

Order-No. 53

Date 30.01.2007

(Aù6.2)

Orderer

SICAM S.P.A. i VIA hîARZIANA, 21

(A07.3i

Order-No. 270.082
(A06.3)

Client's Client

SICAM S.P.A.

MANNEShTANN STRUCTURAL HOLLOW SECTIONS MSH

HOT FINISHED SEAMLESS

ENDS SQUARED TO PROFILE AXIS

INSIDE AND OUTSIDE BARE

IN BUNDLES OF }'iAX. 5OOO KG

EN 1 021 0'1 :1 994'03

EN 1021A-2:1997

S355J2H

t801, 802. Bt\4)

Description of the Product

S355J2H EN 1021 0

(413)

V&M ltem

(A0st

Cust. ltem

(814)

Itern text

tB0e)

Dimen sions

fB10)

Single length

I 130 MM X 130 1,,{M x I MM LENGTHS 12020 - 12520 Mh4

(A13)

V&M ltem

{AOs)

Cust. ltem

(r808)

QuantitY

{811)

Total length

rn

(813)

Weight

lcg

I 12 144,24 4.468

(c71)

HEAT CHEMICAL ANALYSIS

tE=IFT-tlEtrllsPA
QUESTo D 0 cuMm{T0 E RIpROD 0TT0 MmUIHTE IJH sSTfl\fA

C OMP ÎIIffitZ?.AT O M E C O }TF O RTfiE AT L' O RI ÉIHAI E.

TIIS DOCUME{TE RTPRODUCM BV A COMPIIIffiIXM SYSTE\Í

.s.HD XS C 0Hf0RI'rf T0 TIIE ORIÉINAI.'

Spett. CO.ME.RI SRL
Certificato emesso tl 2210512007

Dimensioni : 130 x 130 x B 182
Vs.Rif. 002

Fatt. n" 10055 del 2210512007

KG Pezz| 1 Col atalEntrata: 35962

r zxffio Responsabile dellaCJualiur

{eft



V&M DEUTSCHLAND GrnbH (Aùtl

Werk httilheim
Schútzenstrasse 124

D-45476 h,lùlheim an der Rultr

VALLOUREC & N,IANNESMANN TUBIS

Vallourec Group

INSPECTION CERTIFICATE (AÙ2)

3.1 EN 10204:2004

No. : 127841v1u07 rAo3)

Page: 2 / 3

Date: 14.04.2007 4

(c71)

HEAT CHEMICAL ANALYSIS

iBùr 1)

Heat

(815)

Process c
o/o

Si

ù/o

Mn

ùh

P

o/s

S

o/o

AI

ol
ìd

Cu

%

Cr

ofr

Ni

96

Mo

o/o

mln

max 0.180

0"150

0.250 1 .60 0.035 0.0350 0.100 0,400 0,300 0,300 0,080

35962 Electro (EAF) 0.1 70 0.200 1 .40 0.008 0.0060 0.034 0.060 0.040 0.030 0.010

(807.1)

Heat V

a/o

Ti

o/o

Nb/cb

%

N

o/o

B

o/o

c0 03

o/o

mln

max 0.100 0.050 0.060 0.0008 .45

35962 0.046 0.00'r 0.005 0.0080 0.0002 ,43

CQ 03 cAE = C + MN/6 + (CR+MO+V)/S + (Nl+CU)/15

TENSILE TEST RESULTS

Type (c10 1)

Test ternperature ico3)

Dírection (coe)

FLAT TEST SPECIIvîEN

ROOM TEî',,IPERATURE

longitudinal

Heats fully killed

IMPACT TEST RESULTS

Type(c4o) CharPY'V

Test temperature(co3) 20 DEGREES C

Direction(ol2) longltudinal

I Spett. CO.ME.RI SRL
Certificato emesso al 2210512007
Dimensioni :130x 130x8 182
Vs.Rif. 042

Fatt. n" 10055 del 2210512007
KG Pezzi: 1 Col atalEntrata: 359625IffiSPA

Q UESTO D 0 C UMS{T 0 E RIpR 0 D 0TTO Mm lÀHlE UH S XS rE\fÀ
C O1ITPUTffiTZZÀTO M E C O}TFO RhtE AI L' ORIÉINAIE"
IT{E DOCUMM{TXS REBRODUCE) BY A COITÍPUTffiIXE) S1fl518\f

ÀbTD X5 C OHFOEI\Í TO ITIE ORIGIHAI 
"

(807.1)

Heal

(c00.1)

Test Piece

tC10)

Dimension

(c11)

YS

(c12J

TS

(c13)

Elong.

(c14.1)

Ratio

nìrn

Rpo.z

MPa

R
rn

MPa

6,651G'.;'

+,h

R/R
m

rnin

max

355 490

630

22.0

121 20.1 0x09.00 403 574 25,5 0.70

,r)F zAl|..'lffi,RfflrÈo Responsabile delta eualiur&ft


